
ME R ID A © 2 0 2 5

18 5

14
15

13

5

16

17

19

20

20

6

6

7

20

9

8

4

1

2

3
2

2

2

2

2

1

12

12

12

12

A

A

11

10

6

6

11

25

26 view down tube

  

eFLOAT LITE II (TK / HD / CC)
H I G H  T O P  T U B E

NO. ITEM NO. ITEM DETAIL INFORMATION T (Nm) PCS.

1 A2191000255 HEAD SET Acros AZA-772 1

2 A2298000144 SCREW M5x0.8 L10mm 3~5 10

3 A2143000129 COVER for lock opening 1

4 A2263000074 COVER for battery 1

5 A2298000071 SCREW M5x0.8 L15mm 3~5 2

6 A2298000160 SCREW M4x0.7 L10mm 3~5 7

7 A2263000021 MOUNT for charging port 1

8 A2263000073 PROTECTOR for motor right side 1

9 A2300000256 SCREW M4x0.7 L10mm 3~5 1

10 A2263000072 PROTECTOR for motor left side 1

11 A2298000278 SCREW 3x16mm screw for plastic parts 2~4 2

NO. ITEM NO. ITEM DETAIL INFORMATION T (Nm) PCS.

12 A2232000064 CHAIN GUIDE for Bosch with 55mm chainline 1

13 A2300000204 NUT for fender; M6 1

14 A2300000521 SCREW M6x1 L25mm (TK, HD model) 10~12 1

15 A2300000520 SCREW A2063000002 10~12 1

16 A2258000117 CABLE PLUG for rear brake 1

17 A2311000149 RD-HANGER UDH 1

18 A2002000135 THRU AXLE EXPERT TR; L=178.5mm M12x1 TL=13.5mm 1

19 A2184000060 KICKSTAND for rear mount 10~12 1

20 A2184000095 KICKSTAND for center mount 15~17 1

25 A2298000178 SCREW M5x0.8 L8mm 6~8 4

26 A9085000045 MOUNT Bosch PT600/800 battery rail 1


